WILDRIDGE@ ASSEMBLY INSTRUCTIONS

CLASSIC DINING/DECK CHAIR LCC-252

PURVEYORS OF QUALITY POLY FURNITURE

330-893-4212 « www.wildridge.com

Required Tools: Hardware: Parts:

- Mallet/Non Marring Hammer (Do not use Metal Headed Hammer) -(8)1/4"x2-1/2"Bolts  -(6) 1 1/4” Screws A =(1) Seat

- Cordless Drill -(10) 1/4"Flange Nuts - (2) 1/4"x 2"Bolts E (%;)Féonli II__egs
" = ack Legs

- #2 Square Drive Bit -(10) 2" Screws 9

D = (1) Back
-7/16" Wrench or Socket E = (2) Armrests

Arm Block Faces
Away From Seat

Step 1 Step 2

Lay seat (A) on side and attach front leg (B) and back leg (C) as Now position back (D) on back legs as shown and fasten with (6) 2"
shown with (4) 1/4x2-1/2" bolts and (4) 1/4" flange nuts (2 per leg). screws (3 per side).

Note: Be sure to position front leg (B) as shown with arm block on

top pointing away from seat. Repeat on other side.
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Step 4
Flip chair upside down. For - -
added strength add (4) 2"
screws on inside of front
legs, (2) screws per leg.

Step 3

Fasten armrests (E) to chair with (2) 1/4"x2" bolts and (2) 1/4"
flange nuts in back (1 per arm) and (6) 1 1/4" screws (3 per arm)
in front from bottom up through arm blocks and holes provided.
Divide space evenly on each side.

Your chair is now complete.
Thank you for purchasing from Wildridge.
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